Veolia & Swiss Re

Building a more resilient New
Orleans through physical and
financial protection

Technical Report



Contents

LYoo [0 4] o O R TRUTTTO PR PRPRRPRPN 4
Summary of 0bJECHIVE AN SCOPE ..o e 4
Disclaimer = SCOPE OF WOIK .....ooooieeeeeeeee et e e e e e e e e et b e neeaaeean 5
Existing Risk Analysis of the Sewerage and Water Board...........cccoooiiiiiiiiiiiii e 7
Modeling DiSCIaiMEr ... 7

|V foYo IS I BTCT-T o] oT'o) 1o o VU 9
HAZAI ... ettt e ettt e et nneenneas 9

RV AT T g LT =1 o 113 4 PSSR 12
Model Calibration...........ooiiiiii e et et 13

The Sewage and Water Board Asset Portfolio...........cccooooii e, 14
RISK ANAIY SIS ..ttt ettt et et e eeeee tasssasseeeeeeeeeeeeeeeeeeeeeae sssaaseebareeeeeeeeeeeeeeaaes 14
[...]
Comments

Earliest Recovery of Function

Repair and recommissioning cost

Environmental

Potential flooding from overtopping and rainfall however USACE 500 year flood map
displays no flooding in this area. Wind speeds could reach 130 mph causing possible
damage to the buildings specifically roofs.

0 days

$ 1000

Safety

1000
Il Current state

100

jrect ($/annum)

Operational ($/annum)

161



Current Risk Type Comments

Safety Minimumal risk to personnel

Environmental Flood waters are unlikely to flood building and be contaminated with oils or fuel
Operational ($/annum) Generator would be available should Entergy or Carrollton power supplies fail
Direct ($/annum) Minor water or wind damage

Threat: Hurricane < 100 years - Wind

Comments Historical wind damage limited to one metal roof that rolled up and blew off. The
assumption is that Entergy and Carrollton power supply is lost and emergency
generator is running.

Earliest Recovery of Function 0 days

Repair and recommissioning cost $ 1000

Safety

1000
Il Current state

100

Environmental irect ($/annum)

Operational ($/annum)

162



163



164



Powdered Activated Carbon Building: Short Resilience Report

Location Description

Primary Function

Context Information

Full Replacement Cost

To be capable of supplying carbon slurry to the river water intake pumps in the event of
an upstream oil or diesel spill

Powdered Activated Carbon. Activated carbon is used to adsorb natural organic
compounds, taste and odor compounds, and synthetic organic chemicals in drinking
water treatment. In this application the activated carbon system is used when the
Mississippi river has been polluted upstream of the river intakes. Carbon slurry storage
tank elevated 20 feet (more or less) above ground level equipped with vertical mixer.
Below storage tank are the re-circulation pumps and carbon feed pumps that
discharge into either river intake pipe to the treatment plant. It has not been used in
about 5 years and just fed carbon to getrid of old material. Carbon storage and feed is
a non-critical system.

$ 3000000

Powdered Activated Carbon Building: Asset Resilience Indicator

Parameter

Redundancy/Excess capacity

Supply chain strength

Skills availability

Ease of access

Documentation and procedures

Flood protection

HAZMAT and Fire protection

Building code compliance

ARI

Comments Score
(L/M/H)
There is only one activated carbon system used only when the upstream M

river has been polluted

Existing contracts and procedures ensure supplies are filled to capacity M
prior to any weather event.

Lack of staffing continues to be a major issue. Given the current levels of L
staffing, overtime is required to cover all the necessary areas within the
facility.

Easy access during dry weather, however during storm events streets L
could to be flooded

No documented SOPs and maintenance procedures. Need to revised L
maintenance strategies to include predictive technologies.

Protected by the river levee at approximately 15 feet high. Ground M
elevation is approximately 5 feet. No other flood protection.

Hand held fire extinguishers only L
Buildings are of concrete block construction presume to meet building M
codes

0.552

165



Threat: Events: 100 year return period

Comments PAC building is protected by the river levee which is at approximately 15 feet. Limited
street flooding. Very unlikely PAC building would be flooded.

Earliest Recovery of Function 0 days

Repair and recommissioning cost $ 5000

Safety

1000
Il Current state

100

Environmental irect ($/annum)

Operational ($/annum)

Current Risk Type Comments

Safety No personnel would are in the building during storm events. Organics would be
absorbed by the carbon from the river water entering the WTP

Environmental Carbon is contained within the building
Operational ($/annum) In the event of a oil spill upstream PAC system would operate as normal
Direct ($/annum) Minor water damage repairs

166



Threat: Events: 500 year return period

Comments Potential flooding from overtopping and rainfall however 500 year flood map displays
minimum flooding in this area. Wind speeds could reach 130 mph causing possible
damage to the building specifically roofs. Power supply from Entergy will be lost
however, power would be supplemented from either Carrollton or the emergency
generator at the West Bank plant.

Earliest Recovery of Function 0 days

Repair and recommissioning cost $ 5000

Safety

10000
B Current state

100

100

Environmental

Operational ($/annum)

Current Risk Type Comments

Safety No personnel would are in the building during storm events. Organics would be
absorbed by the carbon from the river water entering the WTP

Environmental Carbon is contained within the building
Operational ($/annum) In the event of a oil spill upstream PAC system would operate as normal
Direct ($/annum) Minor wind and flood damage possible

167



Threat: Hurricane < 100 years - Wind

Comments

Earliest Recovery of Function

Repair and recommissioning cost

Environmental

Wind speeds could reach 105 to 120 mph. causing damage to the buildings
specifically roofs. Flooding could occur in certain low lying areas. Mobile structures
could sustain major damage. Power supply from Entergy to the West Bank plant would
be lost, however, power would be supplemented from either Carrollton or the
emergency generator at the West Bank plant. In the event activated carbon is needed
the equipment would be available.

0 days

$ 5000

Safety

1000
B Current state

100

Operational ($/annum)

Current Risk Type

Safety

Environmental
Operational ($/annum)

Direct ($/annum)

Comments

No personnel would are in the building during storm events. Activated carbon system
would be available if required to absorb organics from the river water entering the WTP

Carbon is contained within the building
In the event of a oil spill upstream PAC would operate as normal

Minor wind damage repairs

168



Threat: Scenario: SR 100 years

Comments

Earliest Recovery of Function

Repair and recommissioning cost

Environmental

Swiss RE are predicting a storm surge depth of 11 to 12.5 feet and wind speeds that
could reach 105 mph. This could only occur with a levee break or severe overtopping
and/or heavy rainfall. Wind damage to the building specifically roofs could occur.
Powdered Activated Carbon building and River Intake pumps and associated
equipment would be flooded and shutdown causing the water treatment plant to stop
producing water. Agiers residents would be without drinking water within a day Fire
Department would also have no water. Emergency generator would generate power
for the entire Algiers WTP and some drainage stations.

5 days
$ 500000
Safety
100000
Hl Current state
100Q0 Algiers River Intakes - r

irect ($/annum)

Operational ($/annum)

Current Risk Type
Safety
Environmental

Operational ($/annum)

Direct ($/annum)

Measure

Comments
People could be affected by the quality of the drinking water
Powered carbon contained inside the building

No activated carbon added to the river water to absorb the organics from river pollution
could affect the quality of the drinking water

Water damage to the PAC equipment

Algiers River Intakes - medium cost mitigation |SELECTED

169



Total One-Time Cost

Total Recurring Cost

Annual Operating Cost Reduction
Earliest Recovery of Function

Repair and recommissioning cost

Mitigating Action

Build a wall around infrastructure to
exceed surge flood depths

$ 1000000
$0

$ 1000

0 days

$0

Type Cost

One-time 1000000

Interval

Annualized
Cost

One-time Cost

1000000

170



Carrollton Water Purification Plant: Short Resilience Report

171



Location Description 8800 S Claiborne Avenue New Orleans 70118

Primary Function To supply a minimum of 135 MGD of drinking water that meets or exceeds Federal
drinking water standards to the East parishes (approximately 440,000 people) at 70 psi

172



Context Information

Full Replacement Cost

The Carrollton Water Treatment Plant (WTP) has a design capacity of 235 MGD. and
currently treats 135 MGD. Water is pumped from the Mississippi River to the WTP from
two large river pumping stations through several large pipelines. Mississippi River
water contains large amounts of suspended solids. The following sections describes
the process in more detail. Step 1 - Coagulation As the river water enters the Carrollton
Plant, the purification process begins with the addition of coagulant chemicals: ferric
sulfate and polyelectrolyte. These chemicals are added to the process at very precise
dosages and mixed rapidly with the river water to ensure efficient and complete
coagulation. Coagulant chemicals cause the very fine particles that make up the
suspended solids present in the river water to clump together, or coagulate. Ferric
sulfate is our primary coagulant, and polyelectrolyte is used as a coagulant aid. Step 2
- Flocculation After the raw water has been coagulated, it is gently mixed by large
mechanical paddles in a process called flocculation. Flocculation causes the fine, light
particles that were created during the coagulation process to mature into larger,
denser, stable particles that will settle quickly. Step 3 - Sedimentation The flocculated
water then travels into primary settling basins or clarifiers. In the primary settling
basins, the large, dense particles formed during the coagulation and flocculation
processes settle allowing the clarified water to be separated and forwarded on through
the remainder of the water treatment process. The settled particles form a sludge layer
on the bottom of each primary settling basin. This sludge is periodically removed from
the basins and returned to the Mississippi River through a permitted discharge. Step 4
- Disinfection After the clarified water leaves the settling basins, the disinfection
process begins with the addition of chlorine. Ammonia is added following the chlorine
addition, producing chloramine. The chloramine disinfected water passes through a
second set of basins to provide detention time for the disinfection process to go to
completion. Step 5 - pH Adjustment The next step in the process is adjustment of the
pH of the water. Lime, also known as calcium oxide, is added during this step to
achieve the desired target pH. Adjusting the pH makes the water more basic, and less
corrosive to the pipes in our water distribution system and the plumbing in our
customers' homes, as well as extends the life of the disinfectant residual in the
distribution system. A small amount of polyphosphate solution is also added with the
lime. Polyphosphate is used as a sequestrant, which helps to keep the lime in
dissolved in the water. Step 6 - Fluoridation After the water exits the secondary settling
basins, itis treated fluorosilicic acid. A small dose of fluorosilicic acid is added at this
pointin the treatment process, which adds fluoride to the drinking water to aid in the
prevention of dental cavities. Step 7 - Filtration The final step in the purification process
is filtration through rapid gravity filters. This type of filter uses granular filter media
(sand and anthracite at our facilities) to remove any remaining suspended particles in
the water. This step in the treatment process consists of passing the water through a
filter at a controlled rate. Any particles remaining in the water adhere to the filter media
and are removed from the water. After filtration, the purification process is complete.
Filtered water is collected from the many filters in service and flows to one of several
pumping stations located on the plant grounds, where itis pumped and delivered to
our customers to provide water for drinking and for fire protection. The Carrollton plant
normally yields about 135 million gallons per day of finished water for the east bank of
Orleans Parish. The Algiers Plant, which serves the predominantly residential west
bank portion of the parish, purifies about 11 million gallons per day of water.
Combined, the two plants treat approximately 54 billion gallons of water per year,
removing 18,000 tons of solid material from the raw river water. The treated water at
the two plants is pumped through more than 1,610 miles of mains to more than
100,000 service connections. ltis delivered to approximately 300,000 people on the
east bank of Orleans Parish and approximately 53,000 people on the west bank.

$ 1200000000

173



Carrollton Water Purification Plant: Asset Resilience Indicator

Parameter

Redundancy/Excess capacity

Supply chain strength

Skills availability

Ease of access

Documentation and procedures

Flood protection

HAZMAT and Fire protection

Building code compliance

ARI

Comments

Plant has excess capacity, design capacity 235 MGD, the current usage
135 MGD. Most of the processes have redundancy except the backwash
tank MCC and sludge removal system which has only one pipeline to the
Mississippi River. A second backwash line is in the design stage and
should be completed around 2018. Based on chemicals consumption we
can consider that Carrollton plant has a limited redundancy and storage
capacity, 20 days for most chemicals except ferric sulfate 10 days and 14
days for phosphate. Filter backwash system has redundant pumps,
however the pump MCC building could regarded as a single point of
failure.

For chemicals the supply chain strength is quite good depending on
which chemicals we are considering half a day from Houston. Deliveries
would be dependent on the roads or railways being flood damaged.
Regarding process spare parts majority of them is manufactured on
Carrollton plant by SWB. There are few spare parts stored.

The Carrollton WTP has 40 current employees with 14 vacancies. Power
for continued operations of the water treatment systems requires staffing
24 hours per day, 7 days a week. Given the current levels of staffing,
overtime is required to cover all the necessary areas within the WTP unit.

There are paved roads within the WTP that allow easy access to the
different WTP processes, however some areas of the plant are more
prone to flooding that others ranging from 6 inches to 3 feet.

Many of the standard operating procedures (SOPs) and maintenance
procedures are not documented which places emphasis on the skills and
training of both operations and maintenance personnel to ensure best
practices are followed.

Very few of the WTP facilities have been water proofed. However during
major hurricane events some buildings with sensitive and valuable
equipment (laboratory) windows and some doors are boarded up.
Flooding experienced during Katrina (due to levees being breached)
within the WTP ranged from 6 inches to 3 feet around the power plant.

All chemicals have secondary containmentin the event of spills. Fire
detection systems (smoke detectors, carbon monoxide detectors) and fire
suppression systems are not present except for hand held fire
extinguishers.

WTP buildings meet the old State building code requirements. However
the New Orleans now complies with the IBC

Score
(L/M/H)

M

0.625

174



Threat: Events: 100 year return period

Comments According to FEMA's scenario Critical assets of Carrollton plant would be protected by
levees in case of 100 year event

Earliest Recovery of Function 12 hours

Repair and recommissioning cost $ 2000000

Safety
100000

Il Current state

Environmental Direct ($/annum)

Operational ($/annum)

Current Risk Type Comments

Safety During a hurricane events WTP operations and maintenance personnel are advised to
remain within the buildings. However personnel may have to venture outside in the
event of equipment failure and could be exposed to flying debris.

Environmental Flying debris could puncture chemical tanks causing chemicals to leak into secondary
containment or spray into the surrounding area and then into storm water drains.

Chemicals would diluted by the storm water however environmental could still occur.

Operational ($/annum) Based on FEMA this categorie of event would not cause a water purification process